
+--------------------------------------------- COMPOSICION QUIMICA       ---------------------------------------------+
COLADA   ESPECIFICACION             C      Mn     P      S      Si     Cu     Cr     Ni     Mo     Alt    V      Nb(Cb) Ti     Sn
1510290  SAE J403 1008              0.053  0.216  0.013  0.013  0.005  0.012  0.023  0.018  0.003  0.036  0.002  0.001  0.001  0.001
157045   SAE J403 1008              0.057  0.190  0.013  0.009  0.005  0.025  0.016  0.021  0.005  0.045  0.001  0.001  0.001  0.002
2510230  SAE J403 1008              0.060  0.174  0.012  0.010  0.007  0.013  0.022  0.020  0.003         0.002  0.001  0.001
2510231  SAE J403 1008              0.059  0.191  0.012  0.009  0.009  0.015  0.013  0.019  0.003  0.049  0.003  0.001  0.001  0.004
259690   SAE J403 1008              0.071  0.172  0.007  0.012  0.008  0.017  0.015  0.020  0.003  0.046  0.002  0.001  0.001  0.004
351703   SAE J403 1008              0.059  0.183  0.010  0.013  0.007  0.147  0.057  0.079  0.021  0.049  0.002  0.002  0.002  0.008
5543374  SAE J403 1008              0.057  0.167  0.007  0.004  0.015  0.012  0.009  0.013  0.001  0.035  0.001         0.001
5543380  SAE J403 1008              0.057  0.170  0.007  0.006  0.011  0.024  0.014  0.017  0.006  0.032  0.001         0.002
COLADA      Als      N2       B
1510290     0.036    0.0055   0.0003
157045      0.042    0.0060   0.0001
2510230     0.039    0.0057   0.0003
2510231     0.046    0.0058   0.0001
259690      0.045    0.0064   0.0001
351703      0.049    0.0056   0.0002
5543374     0.030    0.0033   0.0001
5543380     0.027    0.0034   0.0001
+--------------------------------------------- PRUEBAS AL PRODUCTO       ---------------------------------------------+
COLADA       NO.ROLLO        ESPESOR(Plg.)   DUREZA
1510290      8198116B        0.0299          51(RB)
157045       8189043X        0.0299          48(RB)
2510230      8188069B        0.1046          50(RB)
2510231      8188070B        0.0747          55(RB)
259690       8189042A        0.0299          57(RB)
259690       8189042B        0.0299          57(RB)
351703       8188073X        0.0747          58(RB)
5543374      8195111B        0.0299          57(RB)
5543380      8200092B        0.0239          53(RB)
+--------------------------------------------- PRODUCTO EMBARCADO       ---------------------------------------------+
COLADA       NO.ROLLO        ESPESOR(Plg.)   ANCHO(Plg.)  PEDIDO          PARTIDA         ENTREGA         PED.CLIENTE
1510290      8198116B        0.0299          36.0000      0000181257      000100          1002232265      22674
157045       8189043X        0.0299          48.0000      0000181257      000110          1002232265      22674
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+--------------------------------------------- PRODUCTO EMBARCADO       ---------------------------------------------+
COLADA       NO.ROLLO        ESPESOR(Plg.)   ANCHO(Plg.)  PEDIDO          PARTIDA         ENTREGA         PED.CLIENTE
2510230      8188069B        0.1046          48.0000      0000181257      000010          1002232265      22674
2510231      8188070B        0.0747          48.0000      0000181257      000030          1002232265      22674
259690       8189042A        0.0299          48.0000      0000181257      000110          1002232265      22674
259690       8189042B        0.0299          48.0000      0000181257      000110          1002232265      22674
351703       8188073X        0.0747          48.0000      0000181257      000030          1002232265      22674
5543374      8195111B        0.0299          48.0000      0000181257      000110          1002232265      22674
5543380      8200092B        0.0239          48.0000      0000181257      000130          1002232265      22674
COLADA       NO.ROLLO        NORMA
1510290      8198116B        AH/5%
157045       8189043X        AH/5%
2510230      8188069B        AH/5%
2510231      8188070B        AH/5%
259690       8189042A        AH/5%
259690       8189042B        AH/5%
351703       8188073X        AH/5%
5543374      8195111B        AH/5%
5543380      8200092B        AH/5%
+---------------------------------------------       FIN DE DATOS       ---------------------------------------------+
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